CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
COLORADO RIVER BASIN REGION

BOARD ORDER R7-2018-0001

WASTE DISCHARGE REQUIREMENTS
. FOR
COACHELLA VALLEY WATER DISTRICT, OWNER/OPERATOR
WASTEWATER RECLAMATION PLANT 10
Palm Desert — Riverside County

The California Regional Water Quality Control Board, Colorado River Basin (Colorado River Basin
Water Board) finds that:

1.

Coachella Valley Water District (Discharger or CVWD) owns and operates a wastewater
collection system and Wastewater Reclamation Plant 10 (WRP10 or Facility) that provides
sewerage service to the residents and businesses of the Cities of Palm Desert, Rancho
Mirage and portions of Cathedral City and Indian Wells.

The Discharger submitted a Report of Waste Discharge (ROWD), dated April 11, 2014, to
update Waste Discharge Requirements (WDRs) for the Fagility, which is located at 43000
Cook Street, Paim Desert, California, 92211. The Discharger submitted an updated ROWD
on October 16, 2017. A vicinity map is shown in Attachment A, incorporated herein and
made part of this Order by reference.

WRP10 is in the south % of the northwest %4 and the north % of the southwest % of Section
15, Township 5 South, Range 6 East, San Bernardino Base and Meridian (SBB&M). The
Facility is assigned the California Integrated Water Quality System (CIWQS) No. CW-
247419, Waste Discharge Identification (WDID) No. 7A330105012 and GeoTracker
Global ID No. WDR100029854.

The discharge from the Facility is currently regulated by WDRs Order 00-008, adopted on
June 28, 2000. The wastewater collection system is regulated under State Water
Resources Control Board General Order 2006-0003-DWQ, Statewide General Waste
Discharge Requirements for Sanitary Sewer Systems.

WDRs Order 00-008 must be updated to incorporate design modifications that have taken
place at the Facility and to implement the most current laws and regulations applicable to
the discharge. The Facility has been regulated by the Colorado River Basin Water Board
since its construction in 1971 by Board Order 72-7 and subsequent Board Orders.

The Discharger proposes to construct and operate a Groundwater Replenishment Project
(GRP) on portions of the original Facility. The GRP will not be covered by this Order, and
this Order redefines the Facility boundaries to remove the nine northern-most
evaporation/percolation ponds from the Facility. The Discharger has indicated the nine
removed ponds are no longer needed and have been taken out of service. The pipelines
leading to the ponds are scheduled to be permanently abandoned-in-place in the near
future. The proposed GRP involves: (1) repurposing these ponds as recharge basins, and
(2) constructing new infiltration basins within the Whitewater River Stormwater Channel
south of WRP10. The scope of this Order is limited to the Facility as described in this Order
and does not include authorization of the unrelated GRP. The Colorado River Basin Water
Board hereby expressly reserves all legal rights and privileges with respect to the GRP.



Coachella Valley Water District Board Order R7-2018-0001
Wastewater Reclamation Plant 10 Waste Discharge Requirements

7.

10.

1.

12.

13.

Wastewater Treatment Facility and Discharge

WRP10 is an activated sludge treatment plant that provides secondary and tertiary
treatment to domestic municipal wastewater and two (2) septage receiving facilities. The
secondary wastewater treatment system has a design capacity of 18.0 million gallons per
day (MGD) and currently treats an average daily flow of approximately 9 MGD. Secondary
treated wastewater is discharged to nine evaporation/percolation ponds for disposal. The
tertiary treatment system has a design treatment capacity of 15.0 MGD. Disinfected
tertiary treated wastewater is used as recycled water for golf course and landscape
irrigation. In addition, the WRP10 contains a lined storage basin for tertiary treated
wastewater, seven storage basins for secondary treated wastewater, nine
evaporation/percolation ponds, and two concrete and PVC-lined surface impoundments.
One of the surface impoundments serves as a retention reservoir for Colorado River water
from the Mid-Valley Pipeline (MVP), and the other is a blending reservoir for tertiary
effluent and Colorado River water.

The secondary treatment system consists of three mechanical bar screens, one aerated grit
chamber, one vortex type grit chamber, 16 aeration basins, and 14 secondary clarifiers.

The tertiary treatment system consists of two separate tertiary treatment units with a
combined design treatment capacity of 15.0 MGD. One of the tertiary treatment units has
a 10.0 MGD treatment capacity and includes coagulation, flocculation and dual media
filtration (sand and anthracite). The second tertiary treatment unit has a 5.0 MGD treatment
capacity and includes coagulation and continuous deep-bed, and up-flow sand filtration.
Both tertiary treatment units include a chlorine contact chamber for disinfection (total of 2
chlorine contact chambers). Tertiary treated wastewater from the two treatment units is
comingled after disinfection and then blended with Coachella Canal water in the T2 High
and Low Pressure Pump Station wetwell or in one of the concrete PVC-lined surface
impoundments.

Secondary sludge is pumped from the activated sludge treatment units to the solids handling
facility for thickening and dewatering. The solids handling facilities consist of two dissolved
air flotation thickeners, sludge holding tank and two belt presses. The design capacity of
the solids handling facilities is 36 tons dry weight per day.

The solids removed from the grit chamber are disposed of at an appropriately permitted
landfill. The discharger has contracted the service of a private contractor to haul away the
treated secondary sludge. In the event that the Discharger's private contractor is unable to
provide service for secondary sludge removal and disposal, the Discharger plans to
transport secondary sludge to the Discharger's Water Reclamation Plant No. 4 as a
contingency plan for temporary storage.

A process flow schematic of the Facility is shown in Attachment B, made part of this Order
by reference.

The Discharger currently treats an annual average daily flow of approximately 9 MGD at
WRP10. The volume of secondary effluent treated to tertiary standards for recycling
purposes depends on the seasonal golf course and landscape irrigation demand. When the
demand for recycled irrigation water is low, disinfected tertiary treated water is stored in a
5-million gallon lined and covered holding basin onsite. Excess secondary treated effluent
is piped to the seven storage basins where it can either be further treated for recycled reuse



Coachella Valley Water District
Wastewater Reclamation Plant 10

Board Order R7-2018-0001

Waste Discharge Requirements

or disposed of to the evaporation/percolation ponds. Unused secondary effluent and any
unused tertiary treated effluent are pumped to the evaporation/percolation basins for

disposal.

14, Tertiary treated effluent from WRP10 is currently used as recycled water for golf course and
landscape irrigation by a total of 18 different recycled water customers in Palm Desert and
Indian Wells. Some effluent is also used on-site at the WRP10 facility for landscape
irrigation, in accordance with the California Code of Regulations (CCR), Title 22, Division 4,
Chapter 3, as approved by the State Water Resources Control Board — Division of Drinking
Water (DDW). Averaged annually, approximately 6 MGD of treated wastewater is used as
recycled water for irrigation purposes while the balance of approximately 3 MGD is

discharged to the evaporation/percolation ponds.

15. The Discharger reports that there are currently no significant industrial users discharging to

WRP10.

16. The Discharger's Self-Monitoring Reports (SMRs) for the five-year period spanning from

March 2012 through February 2017 characterize WRP10 influent as follows:

Constituent Units Average
Total Influent Flow MGD! 9.52
Total Suspended Solids mg/L2 348
20°C CBOD?® mg/L 282

Maximum
12.204

648
510

Minimum

8.078
202
165

17. The Discharger's SMRs from March 2012 through February 2017 characterize WRP10

secondary treated effluent as follows:

Units Average

pH pH units 6.7
Settleable Solids mi/L4 <0.1
Total Suspended Solids mg/L 6.8
20°C CBOD mg/L 35
Total Dissolved Solids (TDS) mg/L 460
Sulfate mg/L 69
Chloride mg/L 75
Fiuoride mg/L 0.7
Nitrate as N mg/L 16
Nitrite as Nitrite mg/L 0.62
Total Nitrogen mg/L 15

Maximum

74
<0.1
15
59
530
82
140
0.9
27
3.10
28

Minimum

6.2
<0.1
25
1.4
360
54
49
0.5
3.0
ND
4.0

18. The Discharger's SMRs from March 2012 through February 2017 characterize the WRP10

tertiary treated effluent as follows:

Tertiary Plant 1

1 MGD - miillion gallons per day

2 mg/L — milligrams per liter

3 CBOD - Carbonaceous Biochemical Oxygen Demand
4 ml/L — milliliters per liter



Coachella Valley Water District Board Order R7-2018-0001

Wastewater Reclamation Plant 10 Waste Discharge Requirements
Constituent Units Average Maximum Minimum
Chlorine Residual mg/L 7.74 9.41 5.21
Turbidity NTU® 0.67 1.11 0.26
Fecal Coliform MPN/100mI® <11 <1.1 <1.1
Modal Contact Time mg*min/L’ >450 >450 >450

Tertiary Plant 2
Constituent Units Average Maximum Minimum
Chlorine Residual mg/L 7.07 9.01 3.49
Turbidity NTU 0.81 1.28 0.35
Fecal Coliform MPN/100mi <11 <1.1 <11
Modal Contact Time mg*min/L >450 >450 >450

19.

20.
21.

22.

23.

Hydrogeologic Conditions

Annual precipitation in Palm Desert area averages approximately 3.6 inches and annual
evapotranspiration is approximately 72 inches.

The Whitewater River Stormwater Channel is located immediately south of the WRP10 site.

Water supply to the communities of Paim Desert, Rancho Mirage, and parts of Cathedral
City and Indian Wells that are serviced by the Discharger's wastewater collection system is
from groundwater production wells within the Coachella Valley Groundwater Basin. The
Discharger's SMRs indicate that the water supply has an average Total Dissolved Solids
(TDS) concentration of approximately 230 mg/L.

Data submitted by the discharger indicates that depth to groundwater in the vicinity of the
plant is between 202 to 267 feet below ground surface. The soil texture below the plant
ranges from fine sand to gravel.

In 1985, the Discharger installed groundwater monitoring wells MW1 (intended to be
upgradient), MW2 and MWS3 (intended to be downgradient) to monitor the impact of
wastewater discharged to groundwater in the area of the evaporation/percolation ponds.
Groundwater monitoring wells MW1, MW2 and MW3 were located on-site at the WRP10
facility. In January 2011, the Discharger reported that the groundwater monitoring wells
were deteriorated and in need of replacement. In addition, the Discharger reported that the
wells were located in the area influenced by groundwater mounding resulting from
discharges to the evaporation/percolation ponds. Therefore, MW1 may not represent
upgradient conditions, and MW2 and MW3 may not effectively monitor the impact that the
onsite wastewater discharges have on areal groundwater. Subsequently, the Discharger
installed MW4 (intended to be upgradient), and MW5 and MW$ (both intended to be
downgradient) off-site as replacement monitoring wells. The location of the wells is shown
in Attachment C, incorporated herein and made part of this Order by reference. As part of
this Order, CVWD will be required to monitor the groundwater mound created by the
discharge to the evaporation/percolation ponds using groundwater monitoring wells within
the mound.

5 NTU - Nephelometric Turbidity Units
8 MPN/100m! — most probable number per 100 milliliters
7 mg*min/L - milligram-minutes per liter



Coachella Valley Water District
Wastewater Reclamation Plant 10

24.

25.

26.

27.
28.
29.

30.

Board Order R7-2018-0001
Waste Discharge Requirements

The Discharger has reported quarterly groundwater quality results from water samples
[...]
treatment or control (BPTC) for the treatment technology currently in use at WRP10
(activated sludge for secondary treatment and tertiary treatment for recycled water use).
The controls assure the discharge does not create a condition of pollution or nuisance,
and that water quality will be maintained which is consistent with the anti-degradation
provisions of Resolution 68-16. WRP10 incorporates:

Technology for secondary and tertiary treated domestic wastewater,
Solids handling facilities;

An operation and maintenance manual;

A network of groundwater monitoring wells;

Staffing to assure proper operation and maintenance; and

-~ o 00 TP

A standby emergency power generator of sufficient size to operate the treatment plant
and ancillary equipment during periods of loss of commercial power.

This Order also establishes an updated groundwater monitoring program to ensure
compliance with the receiving groundwater limitations of this Order and determine whether
additional or revised effluent limitations are necessary to protect water quality.

Degradation of groundwater by some of the typical waste constituents associated with
discharges from a regional utility treating municipal wastewater, after effective source
control, treatment, and control measures are implemented, is consistent with the
maximum benefit to the people of the state. The technology, energy, water recycling, and
waste management advantages of regional utility service for the relevant municipalities
far exceed any benefits derived from reliance on numerous, concentrated individual
wastewater systems, and the impact on water quality will be substantially less. The
economic prosperity of valley communities and associated industries is of maximum
benefit to the people of the State, and provides sufficient justification for allowing the
limited groundwater degradation that may occur pursuant to this Order.

Storm Water

Federal regulations for storm water discharges were promulgated by the U.S. Environmental
Protection Agency on November 16, 1980 (40 CFR Parts 122, 123, and 124) to implement
the Clean Water Act’s storm water program set forth in Clean Water Act Section 402(p) (33
U.S.C. §1342(p).). In relevant part, the regulations require specific categories of facilities
that discharge storm water associated with industrial activity to “waters of the United States”
to obtain NPDES permits and to require control of such pollutant discharges using Best
Available Technology Economically Achievable (BAT) and Best Conventional Pollutant

11



Coachella Valley Water District Board Order R7-2018-0001
Wastewater Reclamation Plant 10 Waste Discharge Requirements

52.

53.

54.

55.

Control Technology (BCT) to prevent and reduce pollutants and any more stringent controls
necessary to meet water quality standards.

The State Water Board adopted Water Quality Order 2014-0057-DWQ (NPDES No.
CAS000001), General Permit for Storm Water Discharges Associated with Industrial
Activities (Industrial General Permit), on July 1, 2015. Facilities used in the storage,
treatment, recycling, and reclamation of municipal or domestic sewage, including land
dedicated to the disposal of sewage sludge, that are within the confines of the facility, with
a design flow of one million gallons per day or more, or required to have an approved
pretreatment program under 40 CFR Part 403, are required to enroll under the Industrial
General Permit unless there is no discharge of industrial storm water to waters of the U.
S. There are no storm water discharges from the Facility to waters of the U.S. because
all storm water generated at the Facility is directed to the evaporation/percolation ponds
and does not leave the boundaries of the Facility. Therefore, the Discharger is not
required to enroll under the Industrial General Permit.

CEQA and Public Participation

In accordance with section 15301, Chapter 3, Title 14 of the CCR, the issuance of these
WDRs, which govern the operation and permitting of an existing facility involving negligible
or no expansion of use beyond that previously existing, is exempt from the provisions of the
California Environmental Quality Act (Public Resources Code section 21000 et seq.).

The Colorado River Basin Water Board has notified the Discharger and all known interested
agencies and persons of its intent to draft WDRs for this discharge, and has provided them
with an opportunity for a public meeting and an opportunity to submit comments.

The Colorado River Basin Water Board, in a public meeting, heard and considered all
comments pertaining to this discharge.

IT IS HEREBY ORDERED, that WDRs Order 00-008 is rescinded upon the effective date of this
Order, except for enforcement purposes, and, in order to meet the provisions contained in Division
7 of the CWC and the regulations adopted thereunder, the Discharger shall comply with the
following:

A. Discharge Prohibitions

1.

Discharge of waste classified as “hazardous,” as defined in Title 23, CCR, section 2521(a),
or “designated,” as defined in CWC section 13173, is prohibited.

Discharge of treated wastewater in a manner or a location, other than as described in the
findings, is prohibited.

WRP10 shall be operated and maintained to prevent untreated sewage or partially or fully
treated effluent from surfacing or overflowing.

The discharge of any wastewater from the Facility to any surface waters or surface
drainage courses is prohibited.

Surfacing or ponding of wastewater outside of the designated disposal locations is
prohibited.

12



Coachella Valley Water District Board Order R7-2018-0001
Wastewater Reclamation Plant 10 Waste Discharge Requirements

6. Bypass or overflow of untreated or partially treated waste is prohibited.

B. Effluent Limitations

1.

Effluent discharged to the evaporation/percolation ponds for disposal shall not exceed the
following effluent limits:

Weekly Monthly Annual
Constituent Units Average Average Average
20°C CBODs’ mg/L 30 20  —
Total Suspended :
Solids mg/L 30 20 —
Settleable Solids ml/L 0.5 0.3 —
TDS (Interim) mg/L -7 - 530

The 30-day monthly average daily flow rate into the WRP10 facility shall not exceed design
secondary treatment capacity of 18.0 MGD.

The 30-day monthly average daily discharge rate of recycled tertiary treated water for use

~ as golf course or landscape irrigation shall not exceed the design tertiary treatment

capacity of 15.0 MGD.
The pH of the efﬂueht from WRP10 shall not be below 6.0 or above 9.0.

Disinfected Tertiary recycled water directly reused shall conform to the following:
a. The filtered wastewater shall be disinfected by either:

i. A chlorine disinfection process following filtration that provides a Contact Time
(CT) (the product of total chlorine residual and modal contact time measured at the
same point) value of not less than 450 milligram-minutes per liter at all times with
a modal contact time of at least 80 minutes, based on peak dry weather design
flow; or

ii. A disinfection process that, when combined with the filtration process, has been
demonstrated to inactivate and/or remove 99.999 percent of the plaque-forming
units of F-specific bacteriophage viruses (such as MS2 and polio virus) in the
wastewater. A virus that is at least as resistant to disinfection as polio virus may
be used for the purposes of this demonstration. Using total coliform bacteria as the
indicator organism, the median concentration of total coliform bacteria measured
in the disinfected effluent shall not exceed a most probable number (MPN) of 2.2
per 100 milliliters utilizing the bacteriological results of the last seven days for
which analyses have been completed and the number of total coliform bacteria
shall not exceed an MPN of 23 per 100 miilliliters in more than one sample in any
30 day period. No sample shall exceed an MPN of 240 total coliform bacteria per
100 milliliters. '

b. For wastewater that has been coagulated, the wastewater shall be passed through
natural undisturbed soils or a bed of filter media pursuant to the following:

7 5-day Carbonaceous Biochemical Oxygen Demand at 20°C

13



Coachella Valley Water District Board Order R7-2018-0001

Wastewater Reclamation Plant 10

Waste Discharge Requirements

The flow rate shall not exceed 5 gallons per minute per square foot of surface area
in mono, dual or mixed media gravity, upflow or pressure filtration systems, or shall
not exceed 2 gallons per minute per square foot of surface area in traveling bridge

" automatic backwash filters; and

Turbidity of the filtered wastewater shall not exceed any of the following:

(1) An average of 2 Nephelometric Turbidity Units (NTU) within a 24-hour period;
(2) 5 NTU more than 5 percent of the time within a 24-hour period; and

(3) 10 NTU at any time.

. The turbidity of wastewater that has been passed through a microfiltration,

ultrafiltration, nanofiltration, or reverse osmosis membrane shall not exceed any of the
following:

.
.

.

iv.

0.2 NTU more than 5 percent of the time within a 24-hour period; and
0.5 NTU at any time.

. For wastewater that has not been coagulated:

filter effluent turbidity shall not exceed 2 NTU;
the turbidity of the influent to the filters shall be continuously measured;

the influent turbidity shall not exceed 5 NTU for more than 15 minutes and never
exceeds 10 NTU; and

the capability to automatically activate chemical addition or divert the wastewater
should the filter influent turbidity exceed 5 NTU for more than 15 minutes shall be
maintained.

C. Groundwater Limitations

1.

Discharge from the Facility shall not cause groundwater to exceed water quality
objectives; acquire taste, odor, toxicity, or color that creates nuisance conditions; impair
beneficial uses; or contain constituents in excess of California Maximum Contaminant
Levels (MCLs), as set forth in Title 22 of the CCR (section 64426.1 for bacteriological
constituents; section 64431 for inorganic chemicals; section 64432.1 for nitrates; and
section 64444 for organic chemicals; and section 64678 for lead and copper action levels).

D. Discharge Specifications

1.

The treatment or disposal of wastes from the WRP shall not cause pollution or nuisance
as defined in sections 13050(1) and 13050(m) of Division 7 of the CWC, respectively.

2. For purposes of odor control, the evaporation/percolation ponds shall be maintained so

they will be kept in aerobic conditions. The dissolved oxygen content in the upper zone
(one foot) of percolation ponds shall not be less than 1.0 mg/L. If there is no water in the
evaporation/percolation ponds, the monitoring report shall state “No standing water in
ponds” in place of reporting dissolved oxygen concentration.

A minimum depth of two feet of freeboard shall be maintained at all times in the percolation
ponds.

14



Coachella Valley Water District Board Order R7-2018-0001
Wastewater Reclamation Plant 10 Waste Discharge Requirements

All treatment, storage, and disposal areas shall be designed, constructed, operated, and
maintained to prevent inundation or washout due to floods with a 100-year return frequency.

The evaporation/percolation ponds shall have sufficient capacity to accommodate
allowable wastewater flow, design seasonal preécipitation, ancillary inflow, and infiltration
during the non-irrigation season. Design seasonal precipitation shall be based on total
annual precipitation using a return period of 100 years, distributed monthly in accordance
with historical rainfall patterns.

Ponds shall be managed to prevent breeding of mosquitoes, in particular:

a. An erosion control program should assure that small coves and irregularities are not
created around the perimeter of the water surface;

b. Weeds shall be minimized through control of water depth, harvesting, or herbicides.
c. Dead algae, vegetation, and debris shall not accumulate on the water surface.

The Discharger shall not accept waste in excess of the design treatment capacity of the
disposal system.

Public contact with non-disinfected wastewater shall be precluded through such means as
fences, signs, and other acceptable alternatives.

Objectionable odors originating at this facility shall not be perceivable beyond the limits of
the wastewater treatment and disposal area.

10. WRP10 shall be operated and maintained to comply with BPTC.

E. Industrial Pretreatment

1.

The Discharger shall include in the annual report required pursuant to the MRP an
evaluation of the performance of WRP10, including a discussion of capacity and any
potential pretreatment issues. The Discharger shall also notify Colorado River Basin Water
Board staff as soon as the Discharger determines that a pretreatment program becomes
necessary for compliance with this Order, including avoidance of nuisance conditions. If a
pretreatment program becomes necessary pursuant to 40 CFR Part 403.8, this Order may
be reopened to require the Discharger to develop, adopt, and enforce an adequate industrial
pretreatment program.

F. Special Provisions

1. Within three months of adoption of this. Order, the Discharger shall submit to the

Colorado River Basin Water Board a workplan that describes the methods to be used to
prepare a technical report to evaluate the vertical and lateral extent of groundwater
containing greater than 10 mg/L nitrogen and evaluate overall TDS impacts in the vicinity
of WRP10. The technical report shall address the following issues:

a. The adequacy of the monitoring well network with regard to upgradient
“background” water quality.

b. The adequacy of the existing monitoring network to monitor the hydraulic head
associated with infiltration of the wastewater.

c. The anticipated vertical and lateral extent of elevated nitrogen and TDS

15



Coachella Valley Water District Board Order R7-2018-0001
Wastewater Reclamation Plant 10 Waste Discharge Requirements

concentrations based on historical infiltration volumes, infiltration head, and
groundwater flow velocities, and the method to be used to test the accuracy of this
prediction.

d. The potential threat to existing water supply wells posed by groundwater
containing elevated nitrogen and/or TDS concentrations, based on both the
location and well-screen interval of the threatened wells.

e. Proposed methods to evaluate the Discharger’s nitrogen and TDS contribution to
groundwater in the vicinity of WRP10.

f. A schedule for implementation of the workplan.

The workplan shall include details regarding the sampling locations and methods, the
chemical testing program, and the methods to be used to evaluate the data obtained.
The workplan and schedule shall be submitted for approval by the Colorado River
Basin Water Board’s Executive Officer. The discharger shall submit the technical
report in accordance with the approved schedule.

2. Within three months of adoption of this Order, submit an up-to-date copy of the
Operations and Maintenance Manual for the Facility.

3. By December 31, 2022, the Discharger must submit an updated ROWD (Form 200 and
all necessary application documentation) that describes upgrades and modifications
performed to WRP10 and any planned upgrades and modifications to be completed.

4. Certification

a. Inaccordance with Business and Professions Code sections 6735, 7835, and 7835.1,
engineering and geologic evaluations and judgments shall be performed by or under
the direction of California registered professionals (i.e., civil engineer, engineering
geologist, geologist, etc.) competent and proficient in the fields pertinent to the
required activities. All technical reports required under this Order that contain work
plans, that describe the conduct of investigations and studies, or that contain technical
conclusions and recommendations concerning engineering and geology shall be
prepared by or under the direction of appropriately qualified professional(s), even if
not explicitly stated. Each technical report submitted by the Discharger shall contain
a statement of qualifications of the responsible licensed professional(s) as well as the